
Pioneer of The Mini Tractor

PARTS  CATALOGUE

www.captaintractors.comhttps://tractormanualz.com/



 

 

  

LIST OF VARIANT MODEL 

Model Code   Model Descript ion  
 

7260206 2WD, Tyre Agriculture  

7260407 4WD, Tyre Agriculture  

7260417 4WD, Tyre Turf  

7260418 4WD, Tyre Flotation  

   

   

   

   

   

   

   

   

   

   

   

https://tractormanualz.com/



https://tractormanualz.com/



 

 

 

CONTENTS  

Sr.No.      Descript ion  Page No.  

01 Engine Assembly………………………………………………………….. 1 - 4 

02 Front Transmission Assembly ……………………………………………… 5 - 8 

03 Transmission Control Assembly …………………………………………..... 9 - 10 

04 Rear Transmission Assembly ………………………………………………. 11 - 14 

05 Final Drive Assembly ………………………………………………….…... 15 - 16 

06 Hydraulic Assembly ………………………………………………………. 17 - 20 

07 Linkages Hydraulic Assembly …………………………………………........ 21 - 22 

08 Front Axle Assembly ………………………………………………………. 23 - 24 

09 Driving Control Assembly ………………………………………………...... 25 - 26 

10 Power Steering Assembly ………………………………………………...... 27 - 28 

11 Three Point Linkage Assembly ……………………………………………... 29 - 30 

12 Sheet Metal Assembly – 1 ………………………………………………… 31 - 34 

13 Sheet Metal Assembly – 2 ……………………………………………….... 35 - 38 

14 Electrical & Control penal Assembly ……………………………………….. 39 - 40 

15 4WD Assembly …………………………………………………………… 41 - 44 

16 Front Differential Assembly ……………………………………………… 45 - 48 

   

   

 

ABBREVIATIONS 

AR As Required HYD     Hydraulic RH      Right Hand Side 

ASSY Assembly H/L      High Low RT       Rear Transmission 

DX Deluxe  L         Length RM      Raw Material 

FT Full Thread LH       Left Hand Side 
RPM    Revolution Per   

Minutes           

FT Front Transmission   PTO     Power Take-Off T         Teeth 

FIP Fuel Injection Pump              PRV     Pressure Relief valve    

GRS Grid Resistance Starter PS       Power Steering    

HT Half Thread RT       Rear Transmission 

https://tractormanualz.com/



I1I

https://tractormanualz.com/



 

 

Engine Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 

260 - 2WD 260 - 4WD 

 

01 001933 Engine, SC 213 (2500 RPM) 1 1  

02 011839 Pipe, Fuel (595 L) 2 2   

03 031825 Ball bearing 6004-ZZ 1 1  
04 010054 Bush For Clutch Bearing 1 1   

05 010626 Clutch Plate Ø215 1 1   

06 010625 Pressure Plate Ø215 1 1   

07 010119 Pin, Dowel Ø8x16 3 3   

08 011790 Air Intake Manifold 1 1   

08A 012178 Air Intake Manifold 1 1  

09 011847 Gasket, Air Cleaner 1 1   

10 011854 Cock,Fuel (With Filter) 1 1   

11 011303 Pipe, Fuel (325 L) 1 1   

12 011843 Pin, Dowel Ø10 x 25 2 2   

13 012258 Flap, Fuel Tank Mounting 1 1   

14 011807 Bracket, Hyd. Pump (250 DI) 1 1   

15 020813 Lock washer for hyd. Pump 1 1   

16 011306 Coupling Flange, Hyd. Pump 1 1   

17 011055 Key For Hydraulic pump 1 1   

18 011432 Pump, Hydraulic (3020 Anti clock) 1 1   

19 042284 Hose pipe suction, Radiator 1 1   

20 011787 Clamp, Hose Pipe (2A-50) 5 5   

21 002252 Radiator Assembly (2.2 Lt) 1 1   

22 042285 Hose pipe delivery, Radiator 1 1   

23 042192 Fan, Radiator (11”) 1 1   

24 012189 Distance, Fan Radiator (PS) 1 1   

25 041799 V Belt - A-38" 1 1   

26 011784 Bracket, Alternator (250 DI) 1 1   

27 012253 Support, Radiator (250 DI) 1 1  

28 002149 Dry Type Air Cleaner Assy. 1 1   

29 012179 Bracket,Dry air cleaner 1 1   

30 052242 Alternator Assembly (36A) 1 1   

31 011798 Flap, Alternator (250 DI) 1 1   

32 052153 Temperature transducer 1 1  

33 011983 Fuel Tank Cap ( with Lock & key) 1 1  

34 051810 Oil Pressure Switch 1 1   

35 011813 Adaptor, Oil pressure Switch 1 1   

36 051032 Fuel gauge 1 1   

37 011789 Exhaust Manifold 1 1   

38 011278 Bend, silencer 1 1   

39 000634 U-Clamp Assy. 1 1   

40 010036 Silencer 1 1   

41 010694 Mesh guard for silencer 1 1   

42 021816 Special Bolt (Hyd. Pump) 4 4  

43 041842 Rubber Bush, Sp. Bolt 4 4  

 

 

 

I2I

https://tractormanualz.com/



I3I

https://tractormanualz.com/



 

 

Engine Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 

260 - 2WD 260 - 4WD 

 

44 021029 Fly Nut M6 1 1   
45 011028 Air Cleaner Top Cover 1 1   
46 011027 Air Cleaner Bowel 1 1  
47 001840 Air cleaner assembly, (200DI) 1 1  
48 011033 Gasket, Fuel gauge 1 1  
49 011982 Fuel Tank (7G) 1 1  
50 041811 Over flow pipe (250 DI) 1 1   
51 011848 Clamp, Over Flow Pipe 1 1   
52 011820 Bracket, fuel filter (250 DI) 1 1   
53 020232 Hex. Bolt M10x30 (F.T.) 4 4   
54 021858 Hex. Bolt M12x80 (H.T.) 2 2   
55 020599 Allen Bolt M8x20 (F.T.) 6 6   
56 020073 Spring Washer - 6mm 4 4   
57 020118 Spring Washer - 12mm 2 2   
58 021014 Hex Nut 7/16" UNF (20 TPI) 1 1   
59 040668 Oil seal for Hyd. Pump Ø17 x Ø30 x 7 1 1   
60 020520 Nylock Hex. Nut - M8 5 5   
61 020676 Nylock Hex. Nut - M10 2 2   
62 021846 Banjo Bolt M10 1 1   
63 020461 Banjo Bolt M14 5 5   
64 020012 Copper washer Ø8x Ø12x1 1 1   
65 020654 Copper washer Ø10x Ø15x1.5 3 3   
66 020783 Copper washer Ø13x Ø18x1.5 2 2   
67 020462 Copper washer Ø14x Ø21x1.5 10 10   
68 020458 Hex. Bolt M10x20 (F.T.) 4 4   
69 020485 Plain Washer Ø6.5x Ø23x1.5 4 4   
70 021068 Plain Washer Ø8.5x Ø19x1.5 1 1  
71 020582 Hex. Bolt M8x110 (H.T.) 1 1   
72 020077 Plain washer Ø10.5x Ø22x1.5 2 2  
73 021207 Spring Washer - 5mm 6 6   
74 020052 Spring Washer - 8mm 18 18   
75 020062 Spring Washer - 10mm 6 6   
76 021034 Hex. Bolt M5x12 (F.T.) 6 6   
77 020484 Hex. Bolt M6 x 12 (F.T.) 4 4   
78 021058 Hex. Bolt M6x30 (F.T.) 4 4   
79 020051 Hex. Bolt M8x25 (F.T.) 5 5   
80 020580 Hex. Bolt M8x30 (F.T.) 4 4   
81 020809 Hex. Bolt M8x40 (F.T.) 4 4   
82 010022 Clamp for air cleaner 1 1   
83 042180 Hose Pipe,Air Intake 1 1   
84 020024 Hex. Nut M10 2 2   

85 012207 Primary Air Element 1 1  

 

  

I4I

https://tractormanualz.com/



I5I

https://tractormanualz.com/



 

 

Front Transmission Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 011922 Case, Front Transmission(250DI) 1 1  

02 030153 Needle Bearing (3B 202730) 1 1   

03 010154 Ring, Synchronizer 3-4 Gear 2 2   

04 021534 Shim Ø38.5xØ48x0.2 AR AR   

05 010137 Spring, Synchronizer Key 3-4 Gear 2 2   

06 010136 Key, Synchronizer 3-4 Gear 3 3   

07 010134 Hub 3-4 Gear 1 1   

08 010135 Sleeve, Hub 3-4 Gear 1 1   

09 011273 Gear, 3rd Speed - Spur 1 1   

10 010133 Spacer, Needle Bearing (B424727) 2 2   
11 030132 Needle Bearing (B424727) 2 2   
12 011308 Shaft, Front Transmission Main 1 1   

13 011271 Gear, 2nd Speed -Spur 1 1   

14 010140 Ring, Synchronizer 1-2 Gear 1 1  

15 010141 Washer, Thrust 1 1  

16 010145 Spring Synchronizer Key 1-2 Gear 2 2  

17 010144 Key, Synchronizer 1-2 Gear 3 3   

18 010142 Hub, 1-2 Gear 1 1   

19 010143 Gear, 1
st
 1 1   

20 020146 Shim Ø43xØ59x0.2 AR AR   

21 010147 Protector 1 1   

22 030151 Ball Bearing 6406N 1 1   

23 010615 Bearing Lock for 6308N & 6406N 2 2   

24 030129 Ball bearing - 6306 2 2   

25 011272 Shaft, Counter Gear 1 1   

26 010124 Reverse Gear 1 1   

27 011480 Shaft, Reverse Gear 1 1   

28 010127 Key, Reverse Gear 1 1   

29 011644 Gear, Main Drive (349 L) 1 1  

30 030149 Ball bearing - 6308N 1 1   

31 011309 Gasket, Main Drive Retainer 1 1   

32 040111 Oil Seal Ø24 x Ø47 x 9 1 1   

33 011310 Retainer, Main drive 1 1  

34 011312 Shaft, Clutch Fork 1 1  

35 010886 Fork, Clutch 1 1   

36 011645 Hub, Clutch(175 L) 1 1   

37 020057 Spring, Clutch hub 1 1   

38 030055 Bearing- J12 1 1   

38 031610 Bearing TX41 1 1   

39 011492 Stopper, Bearing 6306 1 1   

40 011487 Gasket, Plate FT-Top 1 1  

41 011486 Plate FT-Top 1 1   

42 011313 Distance, Counter Gear Shaft 1 1   

43 011311 Gasket, Front Transmission 1 1  

44 010121 Drain plug Magnetic 1 1  

45 010120 Drain plug 1 1   

46 020357 Split Pin 1/8" x 1.1/2" 1 1   

 

I6I

https://tractormanualz.com/



I7I

https://tractormanualz.com/



 

 

Front Transmission Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

47 010119 Pin, Dowel Ø8x16 3 3  

48 020148 Circlip, External Ø38x1.75 1 1  

49 020152 Circlip, External Ø40x1.75 1 1  

50 020138 Circlip, External Ø42x1.75 1 1  

51 020012 Copper Washer Ø8xØ12x1 6 6  

52 020430 Copper Washer Ø21xØ26x1.5 2 2  

53 020052 Spring Washer - 8mm 4 4  

54 020062 Spring Washer - 10mm 9 9  

55 020489 Hex. Bolt M8x12 (F.T.) 4 4   

56 020458 Hex. Bolt M10x20 (F.T.) 1 1   

57 021461 Allen Bolt M12x40 (F.T.) 1 1   
58 021035 Allen Bolt M8x16 (F.T.) 2 2   
59 020599 Allen Bolt M8x20 (F.T.) 6 6   
60 020814 Hex. Bolt M10 x 40 (H.T.) 2 2  
61 020117 Hex. Nut M12 1 1   
62 020979 Hex. Bolt M10 x 35 (H.T.) 6 6  

 

 

 

 

 

 

 

 

 

 

 

 

 

  

I8I

https://tractormanualz.com/



I9I

https://tractormanualz.com/



 

 

Transmission Control Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 011860 Transmission Control housing 1 1  

02 010091 Shift Fork 1 - 2 1 1  

03 010092 Shift Fork 3 - 4 1 1  

04 010093 Shift Fork Reverse 1 1  

05 011558 Guide, shift fork spring 2 2  

06 021559 Spring, Shift Fork 2 2  

07 020090 Spring, Shift Rail 3 3  

08 020089 Ball Ø3/8" 3 3  

09 010084 Inter lock pin small for trans. Assy. 2 2  

10 010085 Inter lock pin Big for trans. Assy. 1 1  

11 010086 Shift Rail 1- 2 1 1  

12 010087 Shift Rail 3 - 4 1 1  

13 010088 Shift Rail Reverse 1 1  

14 010097 Sealing Cap 3 3  

15 011560 Bush, Guide 1 1  

16 011859 Lever, Main gear shifting 1 1  

17 010099 Bush for Transmission lever 1 1  

18 020103 Spring for Transmission lever 1 1  

19 010105 Plate Cover 1 1  

20 040108 Rubber cover for Transmission lever 1 1  

21 010107 Clamp 25mm (DIN 3017) 1 1  

22 020082 Hex. Nut M8 1 1  

23 080603 Knob, Transmission Lever 1 1  

24 010096 Gasket for control housing 1 1  

25 020918 Air Breather M12x1.5P 1 1  

26 011561 Hex. bolt (Sp. Type) M8x25 1 1  

27 021562 Split Pin 1/8" x 2" 2 2  

28 020012 Copper Washer Ø8xØ12x1 2 2  

29 020051 Hex. Bolt M8x25 (F.T.) 8 8  

30 020094 Allen Bolt M6x30 (F.T.) 3 3  

31 020052 Spring Washer - 8mm 8 8  

32 020071 Hex. Bolt M6x15 (F.T.) 3 3  

33 020489 Hex. bolt M8x12 (F.T.) 1 1  

34 001861 Transmission Control Assembly 1 1  

 

 

 

 

 

 

 

 

 

 

I10I

https://tractormanualz.com/



I11I

https://tractormanualz.com/



 

 

Rear Transmission Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 011314 Case, Rear Transmission 2WD 1 -   

02 011316 Housing, 02872/20 Bearing's 1 1  

03 030235 Taper Roller bearing 02872/20 1 1  

04 011317 Crown & Pinion Set 1Set 1Set  

05 011318 Gear, High-Low 1 1   

06 011319 Housing, 30305 Bearing's 1 1   

07 011932 Distance,  Ø25.1 xØ35 x 13 1 1   

08 021520 Shim  Ø26x Ø37x0.2 AR AR   

08A 021133 Shim  Ø26x Ø37x0.5 AR AR   

09 031462 Taper Roller Bearing 30305 1 1   

10 011320 Shifter, H/L 1 1   

11 011321 Fork, H/L 1 1   

12 011322 Rail H/L & PTO Fork 2 2   

13 010240 Differential Cage 1 1   

14 020249 Shim  Ø41.5xØ71.5x0.2 AR AR   

14A 021521 Shim  Ø41.5xØ71.5x0.5 AR AR   

15 020248 Shim, Star Gear (0.2 Thk.) AR AR  

15A 021522 Shim, Star Gear (0.5 Thk.) AR AR   

16 010243 Star Gear 2 2   

17 010245 Sun Gear 2 2   

18 020253 Hex bolt - 3/8" UNF x 1" 10 10   

19 010251 Shaft Big, Sun & Star 1 1   

20 011326 Gear, Drive 1 1   

21 010252 Pin, Lock Differential Cage 1 1   

22 030255 Taper Roller Bearing 25577 2 2   

23 011324 Flange, Bearing LH 1 1   

23A 011377 Flange, Bearing RH 1 1   

24 010767 Nut, Check 4 4   

25 030164 Ball Bearing 6205 6 6   

26 011885 Shaft, High Low  ( 22T x 30T ) 1 1   

27 011358 Plate, RT- Top 1 1   

28 011359 Gasket, Plate RT- Bottom 1 1   

29 011360 Plate, RT- Bottom 1 1   

30 011465 Deep Stick, Rear Transmission 1 1  

31 010121 Drain plug Magnetic 1 1   

32 011331 Sifter, PTO 1 1   

33 011332 Fork, PTO 1 1   

34 011333 Sleeve, PTO 1 1  

35 011334 Shaft, PTO Extension 1 1   

36 011335 Collar 1 1  

37 011336 Distance, ( Ø30.1 x  Ø38 x 11.5) 3 3   

38 011337 Shaft, PTO idle Gear 1 1  

39 011890 Gear, PTO (24T) 1 1  

40 011890 Gear, PTO (24T) 1 1  

41 011339 Distance, ( Ø30.1 x Ø38 x 8.5) 1 1  

42 011342 Shaft, PTO 1 1  

43 031463 Ball Bearing 6207 1 1  

 

 

I12I

https://tractormanualz.com/



I13I

https://tractormanualz.com/



 

 

Rear Transmission Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

44 011343 Gasket, PTO Cover 1 1  

45 011344 Cover, PTO 1 1  

46 041467 Oil Seal  Ø35x Ø55x11 1 1  

47 011481 Gasket, Strainer Filter 2 2  

48 011758 Distance, Bearing (6205) 1 1  

49 011346 Filter, Strainer 1 1  

50 011347 Bracket, Strainer Filter RH 1 1  

51 011349 Plate, H/L Locking 1 1  

52 011350 Bracket, H/L Lever 1 1  

53 011351 Pin, Lock 2 2  

54 020191 Spring, Length -22 2 2  

55 020192 Hex bolt - (Sp. Type) M12 x 20 2 2  

56 011352 Lever, H/L 1 1  

57 011458 Pin, Dowel  Ø11 x 25 6 6  

58 080604 Knob - H/L Lever 1 1  

59 011353 Plate, PTO Locking 1 1  

60 011354 Bracket, PTO Lever 1 1  

61 011355 Lever, PTO 1 1  

62 080605 Knob, PTO 1 1  

63 041468 Oil Seal  Ø30x Ø60x12 1 1  

64 011357 Gasket, Plate RT- Top 1 1  

65 021461 Allen Bolt M12x40 (F.T.) 8 8  

66 020082 Hex. Nut M8 2 2  

67 020024 Hex. Nut M10 2 2  

68 020117 Hex. Nut M12 2 2  

69 020160 Nylock Hex. Nut 3/4" UNF (16 TPI) 1 1  

70 010616 Locking Flap, Crown wheel 5 5  

71 020357 Split Pin 1/8" x 1.1/2" 2 2  

72 020232 Hex. Bolt M10x30 (F.T.) 16 16  

73 041470 O-Ring  Ø17 x Ø2 2 2  

74 021255 Circlip, External  Ø28x2 2 2  

75 021571 Stud M10x50 2 2  

76 041535 Rubber Washer  Ø9x Ø22x3.5 1 1  

77 020430 Copper Washer  Ø21x Ø26x1.5 1 1  

78 020080 Plain Washer  Ø12.5x Ø26x3 2 2  

79 020159 Plain Washer Ø20x Ø40x3 1 1  

80 020052 Spring Washer - 8mm 13 13  

81 020062 Spring Washer - 10mm 20 20  

82 020118 Spring Washer - 12mm 8 8  

83 020076 Hex. Bolt M8x15 (F.T.) 6 6  

84 020067 Hex. Bolt M8x20 (F.T.) 2 2  

85 020051 Hex. Bolt M8x25 (F.T.) 6 6  

86 020458 Hex. Bolt M10x20 (F.T.) 4 4  

87 021068 Plain Washer  Ø8.5 x Ø19 x 1.5 1 1  

88 020179 Grub Bolt M8x16 2 2  

 

 

 

 

 

I14I

https://tractormanualz.com/



I15I

https://tractormanualz.com/



 

 

Final Drive Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 011362 Case, Rear axle RH 1 1   

01A 011447 Case, Rear axle LH 1 1  

02 041471 Oil Seal  Ø70x Ø50x12 4 4  

03 031464 Ball Bearing 6209 2 2  

04 031466 Ball Bearing 6305 2 2  

05 011363 Shaft, Rear axle 2 2   

06 011364 Distance, (Ø42.1 x Ø51 x 62.5) 2 2   

07 011864 Gear, Bull (69 T) 2 2  

08 011366 Distance, ( Ø42.1 x Ø51 x 13.5) 2 2   

09 031463 Ball Bearing 6207 2 2   

10 011367 Distance, Rear Axle 2 2   

11 011865 Shaft, Differential cage (15 T) 2 2  

12 041472 Oil Seal  Ø35x Ø50x10 2 2   

13 011369 Bush, brake Drum 2 2   

14 011370 Drum, Brake 2 2   

15 011371 Brake shoe with liner 4 4   

16 021453 Spring, Brake shoe 4 4   

17 011478 Distance, differential cage shaft 2 2  

18 011374 Gasket, Brake Plate 2 2   

19 011375 Plate, Brake 2 2   

20 011376 Cam, Brake RH 1 1   

20A 011380 Cam, Brake LH 1 1   

21 011866 Wheel Rim Rear - W7 x 20 2 2  

21A 012118 Wheel Rim - 16.5 X 12.00 - 2 7260417 

21B 012117 Wheel Rim - 15 X 13 - 2 7260418 

22 041880 Tube , Rear 8.3 x 20 2 2  

22A 012287 Valve, Rear Tyre - 2 7260417, 7260418 

23 041879 Tyre , Rear 8.3 x 20 2 2  

23A 042114 Tyre, 33 X 15.5-16.5 , 10PR, TL (Turf) - 2 7260417 

23B 042115 Tyre, 31 X 15.5-15 , 10PR, TL (Industrial Flotation) - 2 7260418 

24 011379 Gasket, Rear axle case 2 2   

25 011490 Air Breather , Case rear axle 2 2   

26 020472 Banjo bolt M8x1P 2 2   

27 041473 O-Ring  Ø18 x Ø2.5 4 4  

28 041474 O-Ring  Ø25 x Ø3 2 2  

29 021455 Circlip, External  Ø8x0.8 2 2  

30 021523 Circlip, External  Ø22 x 1.2 2 2  

31 021451 Circlip, External  Ø25x1.2 2 2  

32 021456 Circlip, External  Ø35x1.5 2 2  

33 021126 Circlip, internal  Ø62x2 2 2  

34 021457 Circlip, internal  Ø85x3 2 2  

35 020263 Plain Washer  Ø8.5x Ø23x1.5 2 2  

36 020052 Spring Washer 8mm 16 16  

37 020062 Spring Washer 10mm 24 24  

38 020067 Hex Bolt M8x20 (F.T.) 16 16  

39 021454 Hex Bolt M10x65 (H.T.) 24 24  

40 021144 Hex. bolt 1/2" UNF 20 TPI 10 10  

 

I16I

https://tractormanualz.com/



I17I

https://tractormanualz.com/



 

 

Hydraulic Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 011435 Housing hydraulic 1 1   

02 011227 Shaft, Lift arm 1 1  

03 011228 Fork, hyd. 1 1  

04 011229 Cam, hyd. 1 1  

05 011230 Bush, Lift arm shaft 2 2  

06 041231 Oil seal Ø42x Ø30x8 2 2   

07 011232 Arm, Lift 2 2   

08 021233 Washer, special (Ø50x Ø10x3) 2 2  

09 011234 Rod connecting 1 1   

10 041235 Ring Compression, hyd. 1 1   

11 011237 Piston, hyd. 1 1   

12 041236 Seal 60x80x12 (Hyd. Piston) 1 1   

13 011238 Cylinder, hyd. 1 1   

14 001500 Piston & Cylinder Assy. 1 1   

15 011239 Gasket, housing spring 1 1   

16 011240 Housing, spring 1 1   

17 011241 Guide, Top link bracket's spring 1 1   

18 021242 Spring, Top link bracket 1 1   

19 011243 Bracket, Top link 1 1  

20 010974 Pin, Top link bracket 1 1   

21 011372 Flange, Eccentric Shaft Big 1 1   

22 011424 Shaft, Eccentric big 1 1   

23 011425 Shaft, Eccentric small 1 1  

24 011449 Quadrant (Shield Assy.) 1 1   

25 011423 Lever, Position Control 1 1  

26 041002 Knob, Black 1 1   

27 041003 Knob, Red 1 1  

28 041531 Washer, Friction 4 4   

29 021004 Spring, draft & position lever 2 2  

30 011323 Knob, Stop 1 1   

31 011299 Bolt, Stop Knob 1 1  

32 000920 Valve PRV 1 1   

33 010983 Nipple M14x1/2" BSP 1 1   

34 010982 Trailer pipe 1 1   

35 020429 Banjo Bolt 1/2" BSP 1 1   

36 010432 Male female valve 1 1   

37 040433 Dust cap 1 1   

38 011244 Breather 1 1   

39 020461 Banjo Bolt M14 1 1   

40 011245 Nipple 3/8" BSPx3/4" UNF 1 1   

41 011246 Filter, hyd. 1 1  

42 011247 Gasket bottom cover, Hyd. housing 1 1   

43 011249 Gasket, hyd. housing 1 1   

44 011250 Cover, hyd. housing 1 1   

45 020954 Split Pin 1/16" x 3/4" 3 3  

46 020619 Split Pin 3/32" x 1" 2 2   

47 040938 O-Ring  Ø9 x Ø2 2 2  

48 040922 O-Ring Ø10 x Ø2.5 2 2   

 

 

I18I

https://tractormanualz.com/



I19I

https://tractormanualz.com/



 

 

Hydraulic Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

49 040416 O-Ring Ø12.5x Ø3 1 1  

50 040962 O-Ring Ø25x Ø4 1 1  

51 040921 O-Ring Ø68x Ø3 1 1  

52 041253 O-Ring, Ø70x Ø5 1 1  

53 020957 Circlip, External Ø12 x1 1 1  

54 020961 Circlip, External Ø32x1.5 1 1  

55 020462 Copper Washer Ø14x Ø21x1.5 3 3  

56 020430 Copper Washer Ø21x Ø26x1.5 3 3  

57 020485 Plain Washer Ø6.5x Ø23x1.5 4 4  

58 020080 Plain Washer Ø12.5x Ø26x3 1 1  

59 020073 Spring Washer - 6mm 6 6  

60 020052 Spring Washer - 8mm 10 10  

61 020062 Spring Washer - 10mm 12 12  

62 020071 Hex. Bolt M6x15 (F.T.) 3 3  

63 021058 Hex. Bolt M6x30 (F.T.) 4 4  

64 021077 Hex. Bolt M6x40 (F.T.) 2 2  

65 021254 Hex. Bolt M6x55 (H.T.) 1 1  

66 020118 Spring Washer 12mm 2 2  

67 020396 Hex. Bolt M8x35 (F.T.) 9 9  

68 020809 Hex. Bolt M8x40 (F.T.) 3 3  

69 020156 Hex. Bolt M10x25 (F.T.) 2 2  

70 020979 Hex. Bolt M10x35 (H.T.) 8 8  

71 021075 Grub Bolt M8x25 1 1  

72 020766 CSK Head screw with hex. socket M8x25 3 3  

73 020881 Allen Bolt M6x20 (F.T.) 3 3  

74 021538 Allen Bolt M10x45 (H.T.) 3 3  

75 021499 Grease Nipple M6 1 1  

76 020947 Nylock Hex. Nut M6 4 4  

77 021024 Nylock Hex. Nut M12 3 3  

78 020427 Copper Washer Ø16.5x Ø25x1 1 1  

79 011776 Nipple 3/4" UNF x 3/8" BSP 1 1  

80 020067 Hex. Bolt M8x20 (F.T.) 1 1  

81 020520 Nylock hex. Nut M8 1 1  

82 020024 Hex. Nut M10 2 2  

83 020654 Copper Washer Ø10x Ø15 x1.5 3 3  

84 020712 Plain Washer Ø8 x Ø25x3 2 2  

85 021931 Hex. Bolt  M12 x 70 (H.T.) 2 2  

 

 

 

 

 

 

 

 

 

 

 

 

I20I

https://tractormanualz.com/



I21I

https://tractormanualz.com/



 

 

Linkages Hydraulic Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 011256 Rod link 1 1   

02 021257 Spring (40mm) 1 1  

03 010945 Guide block 2 2  

04 011258 Link-8 small 1 1  

05 011259 Link-8 big 1 1  

06 010929 Bush Ø8 x Ø5x13.5 5 5  

07 010943 Roller 2 2  

08 010932 Link-2 2 2  

09 010928 Link-1 1 1  

10 011260 Link-3 1 1  

11 010935 Bush  Ø8x Ø6x13.5 2 2  

12 011496 Bracket, Link-2 1 1   

13 011495 Shaft, Linkage 1 1   

14 011494 Special Bolt, Linkage shaft 1 1   

15 011498 Bolt, Linkage shaft 2 2  

16 011497 Bracket, Link-3 1 1   

17 011923 Link-4 (L44) 1 1  

18 011927 Extension Rod (L82) 1 1   

19 011261 Guide bush 1 1   

20 011262 Guide support 1 1   

21 010942 Link-6 2 2   

22 010941 Link-5 1 1   

23 021263 Spring (70mm) 1 1  

24 011264 Link, over pressure control 1 1   

25 010952 Special bolt small 1 1   

26 010953 Special bolt big 1 1   

27 020954 Split Pin 1/16" x 3/4" 2 2   

28 041527 O-Ring  Ø11.3x Ø2.4 1 1   

29 041470 O-Ring  Ø17x Ø2 2 2  

30 041533 O-Ring  Ø18 x Ø2 1 1  

31 021015 Plain Washer  Ø6.5x Ø15x1.5 1 1 
  

32 020930 Hex. Bolt M5x30 (H.T.) 5 5  

33 020094 Allen Bolt M6x30 (F.T.) 1 1  

34 021058 Hex. Bolt M6x30 (F.T.) 1 1 
  

35 021863 Hex.Bolt M10x40 (F.T.) 1 1  

36 020024 Hex. Nut M10 1 1  

37 020931 Nylock Hex. Nut M5 5 5   

38 020947 Nylock Hex. Nut M6 2 2   

39 001546 Linkage's assy. hyd. 1 1   

40 020037 Hex. Nut M6 1 1   

41 011925 Bush, Bracket Top Link 1 1  

42 011924 Link, Bracket Top Link (L43) 1 1  

43 020062 Spring Washer - 10 mm 1 1  

 

 

 

 

I22I

https://tractormanualz.com/



I23I

https://tractormanualz.com/



 

 

Front Axle Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 012288 Front Axle Pipe 1   

02 011945 Center Pin (215 L) 1   

03 011936 Bush,Center Pin 2   

04 030352 Tapper Roller Bearing 12435 6   

05 040358 Oil seal Ø35xØ60x7 6   

06 010656 Bush For oil Seal 4   

07 011595 Stub axle, LH 1   

08 011596 Stub axle, RH 1   

09 010406 Tie rod arm LH 1   

10 010407 Tie rod arm RH 1   

11 010359 Front Hub 2   

12 030360 Taper roller bearing - 12303 2   

13 020907 Lock Washer, Front Axle 2   

14 010362 Cap for Front Hub 2   

15 011827 Arm Steering (250 DI) 1   

16 010355 Key 3/8'' 1   

17 021133 Shim Ø26 x Ø37 x 0.5 AR   

18 010789 Tie rod end right LH side Assy. 1   

19 010790 Tie Rod end RH side Assy. 1   

20 022260 Grub Screw M8 x 35 2   

21 001428 Link Rod Assembly - 22" 1   

22 011518 Wheel Rim Front 3.5Jx14 2   

23 040365 Tube - 5.20x14 2   

24 040366 Tyre - 5.20x14 2   

25 020880 Lock flap M-12 2   

26 020292 Hub Nut 1/2" UNF 8   

27 020357 Split Pin 1/8" x 1.1/2" 4   

28 020159 Plain Washer Ø20xØ40x3 3   

29 042272 O-Ring Ø25 x Ø5 2   

30 020052 Spring Washer - 8mm 2   

31 020062 Spring Washer - 10mm 1   

32 020118 Spring Washer - 12mm 2   

33 021499 Grease Nipple M6 1   

34 020307 Hex. Bolt M12x40 (H.T.) 2   

35 020361 Split Nut M18x1.5P 4   

36 020061 Allen Bolt M10x40 (F.T.) 1   

37 020363 Hub Bolt Front 8   

38 020580 Hex. Bolt M8x30 (F.T.) 2   

39 020024 Hex. Nut M10 1   

 

 

 

 

 

 

 

 

 

 

I24I

https://tractormanualz.com/



I25I

https://tractormanualz.com/



 

 

Driving Control Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 011706 Box sub assembly 1 1   

02 011707 Bush(Box) 1 1  

03 011708 Inner column-mainnut sub Assy. 1 1  

04 011709 Rocker shaft sub Assy. 1 1  

05 011710 Adjuster screw 1 1  

06 021711 Shim (0.008") 1 1  

07 021712 Shim (0.003") 1 1  

08 021713 Int. Circlip 1 1  

09 011714 Spacer 1 1  

10 021715 lock nut (Adjuster) 1 1  

11 011716 Coverplate sub Assy. 1 1  

12 011717 Bush(C/P) 1 1  

13 011718 Outer column sub Assy. 1 1  

14 041719 Rubber Bush - outer column 1 1  

15 021720 Lock nut (R/S) 1 1  

16 021721 M8 Bolt (E/P) 4 4  

17 021722 Spring washer - 8mm 8 8  

18 021723 M8 Bolt (C/P) 4 4  

19 021724 Spring Washer (R/S) 1 1  

20 041725 Dust seal 1 1  

21 031726 Bearing sub Assy. (6304) 1 1  

22 031727 Bearing sub Assy. (6303) 1 1  

23 011728 Oil plug 1 1  

24 041729 Oil seal (R/S) 1 1  

25 021730 Shim 1 1  

26 021731 Shim 1 1  

27 021732 Shim 1 1  

28 011815 Droparm (250 DI) 1 1  

29 021742 Steering Wheel Nut 1 1  

30 011984 Steering Control Wheel 1 1  

31 041484 Cap Steering Control Wheel 1 1  

32 081737 Sticker, Cap Steering Wheel 1 1  

33 010789 Tie Rod End LH Side Assy. 1 1  

34 010790 Tie Rod End RH Side Assy. 1 1  

35 001814 Drag Link rod Assembly 1 1  

36 001855 Steering Gear Assy.(250DI) 1 1  

37 021837 Hex. Nut LH 3/8" N.P.S. 1 1  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

I26I

https://tractormanualz.com/



I27I

https://tractormanualz.com/



 

 

Power Steering Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 002128 Power steering assembly  1   

02 012130 Bracket, power steering mounting (PS)  1  

03 012181 Droparm (PS)  1  

04 012259 Flap, Fuel Tank Mounting (PS)  1  

05 012183 Bracket, Hand Throttle lever (PS)  1  

06 012122 Flap, Hand Throttle lever (PS)  1  

07 012129 Tandum Pump, Hydraulic (4020 Anti-clock)  1  

08 012289 Pipe, Tank To Pump (PS)  1  

09 012290 Pipe, Pump To Steering - Big (PS)  1  

09A 012291 Pipe, Pump To Steering - Small (PS)  1  

10 012292 Pipe, Steering To Tank (PS)  1  

11 011850 Pump Connection  1  

12 011084 New pump connection big  1  

13 012184 Nipple, M14 x 3/4 UNF  1  

14 012185 Nipple, M16 x 3/4 UNF  1  

15 011445 Clamp 25mm (IS:4762)  2  

16 012198 Oil Tank (PS)  1  

17 012205 Bracket, Oil Tank (PS)  1  

18 012190 Rod, Stop Lever (PS)  1  

19 011445 Clamp 25mm (IS:4762)  2  

20 012293 Clamp For PS Pipe  1  

21 021068 Plain Washer Ø8.5 x Ø19 x1.5  1  

22 020458 Hex. Bolt M10 x 20 (F.T.)  2  

23 020077 Plain Washer Ø10.5 x Ø22 x 1.5   2  

24 020462 Copper washer  Ø14xØ21x1.5  1  

25 020427 Copper Washer Ø16.5xØ25x1  1  

26 022195 Hex. Bolt M12 x 1.5P x 35 (H.T.)  3  

27 020118 Spring Washer - 12mm  3  

28 020062 Spring Washer - 10mm  6  

29 020024 Hex. Nut M10  4  

30 040416 O-Ring Ø12.5 x Ø3  1  

31 040415 O-Ring Ø20 x Ø2.5  1  

32 020442 Allen Bolt 5/16” BSW x 0.75”  2  

33 020443 Allen Bolt 1/4” x 0.75”  2  

34 020071 Hex. Bolt M6x15 (F.T.)  2  

35 020076 Hex. Bolt M8x15 (F.T.)  1  

36 021015 Plain Washer Ø6.5xØ15x1.5  2  

37 010119 Pin,Dowel  Ø8x16  2  

 

 

 

 

 

 

 

 

 

I28I

https://tractormanualz.com/



I29I

https://tractormanualz.com/



 

 

Three point linkage Assembly 

Sr. No. Part No. Part Description 

Qty-260 

Remark 
260 - 2WD 260 - 4WD 

 

01 011928 Bracket, Lower Link 1 1   

02 012214 Rear Coupling 1 1  

03 011383 Bar, Lower Link 1 1  

04 011385 Lower Link 2 2  

05 011930 Bracket, Stabilizer Chain 2 2  

06 010590 Linch Pin 9 9  

07 011386 Side Link Fix Type 1 1  

08 011330 Hinch Pin ( Ø14mm) 2 2  

09 011300 Linch Pin (Small) 2 2  

10 011387 Side Link Adjustable 1 1  

11 010589 Hitch Pin Big 4 4  

12 010584 Top link 1 1  

13 012215 Hitch Pin, Rear Coupling 1 1  

14 010591 Stabilizer Chain, Lower Link 2 2  

15 020062 Spring Washer - 10mm 8 8  

16 020118 Spring Washer - 12mm 4 4  

17 021777 Grub Bolt M10 x 12 2 2  

18 020232 Hex. Bolt M10x30 (FT.) 8 8  

19 020979 Hex. Bolt M10x35 (H.T) 2 2  

20 010586 Drawbar 1 1  

21 020307 Hex. Bolt M12x40 (H.T) 4 4  

22 020676 Nylock Hex. Nut M10 2 2  

23 021024 Nylock Hex. Nut M12 2 2  

24 012274 Cover, PTO Guard 1 1  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

I30I

https://tractormanualz.com/



I31I

https://tractormanualz.com/



 

 

Sheet Metal Assembly - 1 

Sr. No. Part No. Part Description 
Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 012294 Frame, Engine Mounting (260 ) 1 -  

02 010119 Pin, Dowel  Ø8x16 2 -  

03 011409 Pedal, Clutch 1 1  

04 011427 Shaft, Pedals 1 1  

05 011407 Pedal, Brake LH 1 1  

06 011408 Pedal, Brake RH 1 1  

07 021539 Washer Special Ø8.5 x Ø45x3 1 1  

08 011410 Link, Brake 2 2  

09 011413 Link, Clutch 1 1  

10 010316 Pin, Brake 4 4  

11 010066 Pin, Clutch 2 2  

12 020335 Spring L – 90 3 3  

13 011437 Brake, Parking 1 1  

14 041003 Knob, Red 1 1  

15 011540 Distance ( Ø8.2 x Ø12x4.2) 1 1  

16 020070 Spring 1 1  

17 011415 Shaft, Accelerator 1 1  

18 011654 Arm, Accelerator (200 DI) 1 1  

19 011417 Linkage, Accelerator Control 1 1  

20 011419 Lever, Accelerator 1 1  

21 011411 Bracket, Accelerator Lever 1 1  

22 011541 Swivel 1 1  

23 021530 Spring, Accelerator Lever 1 1  

24 011808 Rod push accelerator (250DI) 1 1  

25 011804 Rod, Stop-lever (250DI ) 1 1  

26 012121 Flap, Hand Throttle lever 1 1  

27 011849 Swivel-6 mm 1 1  

28 041841 Knob, Fuel cutoff 1 1  

29 012127 Link , Hand Throttle lever 1 1  

30 012216 Front Coupling 1 1  

31 012217 Hitch Pin, Front Coupling 1 1  

32 012235 Bracket, Fender Support (260) 1 1  

33 011397 Support, Fender LH 1 1  

34 011542 Support, Fender RH 1 1  

35 011528 Bracket,Trailer Pipe 1 1  

36 021499 Grease Nipple M6 4 4  

37 020619 Split Pin 3/32" x 1" 7 7  

38 020357 Split Pin 1/8" x 1.1/2" 8 8  

39 021015 Plain Washer  Ø6.5 x Ø15x1.5 6 6  

40 021068 Plain Washer  Ø8.5x Ø19x1.5 8 8  

41 020077 Plain Washer  Ø10.5x Ø22x1.5 6 6  

42 020052 Spring Washer - 8mm 8 8  

43 020062 Spring Washer - 10mm 6 7  

44 020118 Spring Washer - 12mm 2 2   

45 021826 Spring Washer- 14mm 6 6   

46 021543 Hex. Bolt M5x20 (F.T.) 1 1  

47 020979 Hex. Bolt M10x35 (H.T.) 2 2  

48 020076 Hex. Bolt M8x15 (F.T.) 1 1   

 

 

I32I

https://tractormanualz.com/



I33I

https://tractormanualz.com/



 

 

Sheet Metal Assembly - 1 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

49 020067 Hex. Bolt M8x20 (F.T.) 1 1  

50 020051 Hex. Bolt M8x25 (F.T.) 4 -  

51 020580 Hex. Bolt M8x30 (F.T.) 1 1  

52 020082 Hex. Nut M8 2 2  

53 022297 CSK head with Hex. socket bolt M10 x 35 2 2  

54 021821 Stud, M14 x 1.5 x 70 6 6   

55 020307 Hex. Bolt M12x40  2 2   

56 011605 Flap,stop cable 1 1   

57 020037 Hex. Nut M6 3 3  

58 021822 Nut M14 x 1.5 P 6 6   

59 020947 Nylock Hex. Nut M6 3 3   

60 020520 Nylock Hex. Nut M8 6 6   

61 011544 Flap, Parking Brake 1 1  

62 011801 Delivery Pipe Big (250DI) 1 1   

63 011775 Delivery Pipe Small 1 1  

64 011800 Suction Pipe Small (250DI ) 1 1   

65 011434 Suction Pipe Big 1 1  

66 041476 Rubber Pipe, Hyd. 1 1  

67 011445 Clamp 25mm (IS: 4762) 2 2  

68 010304 Clamp, Pipe 1 1  

69 011850 Pump Connection 1 1  

70 011529 Clamp, Suction Pipe 1 1  

71 040416 O-Ring  Ø12.5 x Ø3 1 1  

72 040415 O-Ring  Ø20 x Ø2.5 1 1  

73 020442 Allen Bolt 5/16" BSW x 0.75" 2 2  

74 020443 Allen Bolt 1/4" x 0.75" 2 2  

75 012295 Bracket, Radiator LH (260) 1 -  

76 012296 Bracket, Radiator RH (260) 1 -  

77 011643 Damper,Radiator 2 2  

78 021642 Spring,Radiator 2 2  

79 020676 Nylock Hex. Nut M10 2 2  

80 020773 Hex. Bolt M12x20(F.T.) 1 1  

81 010590 Linch Pin 1 1  

82 020156 Hex. Bolt M10 x 25 (F.T.) 3 3  

83 042125 Grip, Hand Throttle Lever 1 1  

84 012126 Fulcrum , Hand Throttle lever 1 1  

85 012123 Hand Throttle lever 1 1  

86 012170 Slotted Spring Pin Ø5 x 20 1 1  

87 012120 Rod Link, Hand Throttle lever 1 1  

88 021077 Hex. Bolt M6x40 (F.T.) 1 1  

89 020485 Plain Washer Ø6.5xØ23x1.5 2 2  

90 041531 Washer, Friction  2 2  

91 021004 Spring, draft & position lever 1 1  

92 012119 Bracket, Hand Throttle lever 1 1  

93 020080 Plain Washer Ø12.5xØ26x3 1 1  

94 022177 Hex. Bolt M8 X 80 4 4  

            

I34I

https://tractormanualz.com/



I35I

https://tractormanualz.com/



 

 

Sheet Metal Assembly - 2 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 012298 Bonnet (260) 1 1  

02 011964 Bonnet Top 1 1  

03 011965 Rod, Bonnet Holding 1 1  

04 011967 Hinge, Bonnet 2 2  

05 041966 Front Bezel 1 1  

06 042124 Rubber Cover, Hand Throttle Lever 1 1  

07 011973 Mesh , Bonnet 1 1  

08 081296 Logo "C" 1 1  

09 012299 Flap, Bonnet Mounting (260) 2 2  

10 012233 Number Plate 1 1  

11 042131 Rubber Grip,Head Light 2 2  

12 041970 Rubber Gromet , Fuel tank cover 1 1  

13 041971 Instrument Panel 1 1  

14 041972 Skirt Panel long 1 1  

15 011977 Lock, Bonnet 1 1  

16 042146 Rubber grip, Bonnet 2 2  

17 042147 Rubber Gromet bonnet top 2 2  

18 011978 Cable, Bonnet Opening 1 1  

19 061406 Tool Box 1 1  

20 011968 Desk board long 1 1  

21 011969 Cover,Fuel Tank 1 1  

22 040610 Rubber cover, steering 1 1  

23 071757 Tool kit 1 set 1 set  

24 041997 Mobile Pocket 1 1  

25 011979 Mirror assembly 1 1  

26 011405 Foot Rest RH 1 1  

27 011403 Foot Rest LH 1 1  

28 011402 Damper, Fender 4 4  

29 011394 Mounting Plate, Fender RH 1 1  

30 011981 Fender RH 1 1  

31 011395 Mounting Plate, Fender LH 1 1  

32 011980 Fender LH 1 1  

33 021459 U-Bolt 2 2  

34 011400 Damper, Fender Mounting plate 2 2  

35 002110 Driver Seat (B43B27) 1 1  

36 012111 Seat Belt (B43B27) *1 *1  

37 012219 Mirror assembly (LH) 1 1  

38 011488 Cover PTO Shaft 1 1  

39 082221 Decals, "260" 2 -  

40 082232 Decals, "260  4WD" - 2  

41 082140 Decals, 3D "CAPTAIN" 2 2  

42 082141 Decals, "LH-Strip" 1 1  

43 082142 Decals, "RH-Strip" 1 1  

44 082143 Decals, "7G" 2 2  

45 082144 Decals, "4X4" - 2  

46 082300 Sticker Set (260) 1 set 1 set  

47 021015 Plain Washer Ø6.5x Ø15x1.5 43 43  

48 021068 Plain Washer  Ø8.5x Ø19x1.5 16 16  

 

 

I36I

https://tractormanualz.com/



I37I

https://tractormanualz.com/



 

 

Sheet Metal Assembly - 2 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

49 020077 Plain Washer  Ø10.5x Ø22x1.5 10 10  

50 020931 Nylock Hex. Nut M5 2 2  

51 020052 Spring Washer - 8mm 4 4  

52 020062 Spring Washer - 10mm 16 16  

53 020118 Spring Washer - 12mm 4 4  

54 020619 Split Pin 3/32” x 1” 1 1  

55 020051 Hex. Bolt M8x25 (F.T.) 3 3  

56 020067 Hex. Bolt M8x20 (F.T.) 13 13  

57 020156 Hex. Bolt M10x25 (F.T.) 16 16  

58 022174 CSK Bolt M6 x 20 11 11  

59 020947 Nylock Hex. Nut M6 23 23  

60 022175 Screw M6 x 15 4 4  

61 020037 Hex. Nut M6 7 7  

62 020082 Hex. Nut M8 4 4  

63 020024 Hex.Nut M10 14 14  

64 020071 Hex. Bolt M6x15 (F.T.) 28 28  

65 021024 Nylock Hex. Nut M12 4 4  

66 012220 Identification plate 1 1  

67 021460 Blind Aluminum Rivet Ø0.125"x0.422" 8 8  

68 082301 Instruction Sticker Set (260) 1 set 1 set  

69 082145 Decals, "Power Steering" - 2 7260407-PS, 7260417-PS 

70 061914 ROPS 1 1  

71 012236 Hitch Pin, ROPS 4 4  

72 012237 Clip Pin, Ø4 4 4  

73 012273 Identification Plate, ROPS 1 1  

74 012222 XLPE Foam sheet – SET 1 1  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

I38I

https://tractormanualz.com/



Electrical & Control Penal Assembly

22

06

15

16

35

33

19

20

32
21

37

08

13

23

24

25

26

36

27

28

29

18

01

05

07

02

03

04

09

11

12

31

30

08

10

17

14

17

14

35

33

33

33

34

33

33

34

I39I

https://tractormanualz.com/



 

 

Electrical & Control penal Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 051986 Instrument Cluster 1 1   

02 011991 Key (Moulded) , starter Switch 1 1  

03 051988 Hazard Warning Switch Assembly 1 1  

04 051989 Panel Mounted Combination Switch Assembly  1 1  

05 051990 Starter Switch Assembly  1 1  

06 052226 Flasher - Interface 1 1  

07 051987 Fuse Box Assembly 1 1  

08 021048 Screw M5x30 9 9  

09 051995 Mobile Charger Socket (12V plug) 1 1   

10 022176 Screw M6 x 35 4 4   

11 052199 Fuse, Blade Type (15 A) 5 5   

12 052200 Fuse, Blade Type (20 A) 3 3   

13 021191 Hex. Nut M5x0.8P 3 3   

14 052227 Parking Light- Front (260) 2 2   

15 052228 Parking Light- Rear LH (260) 1 1   

16 052229 Parking Light- Rear RH (260) 1 1   

17 042230 Rubber Pad Parking Light Front 2 2   

18 052225 Wiring Harness Assy. (260) 1 1  

19 052152 Head Light Assembly 2 2  

20 050521 Plough Light Assembly 1 1  

21 050523 Glass For Plough Light 1 1   

22 051992 HORN 12V 1 1   

23 050541 Seven Pin Socket 1 1 
 

24 010542 Bracket for Seven pin socket 1 1   

25 051012 Switch For Brake 1 1  

26 020547 Spring for Brake Light 1 1  

27 050601 Battery Cable Small 1 1   

28 051794 Battery Cable Positive (850 L) 1 1   

29 050548 Battery 65 A 1 1   

30 020848 Spring For Head Light 6 6   

31 050851 Bulb 12V-35/35W Head Light 2 2  

32 050844 Bulb 12V-55W Plough Light 1 1  

33 050540 Bulb 21W Parking Light 6 6   

34 050539 Bulb 5W Parking Light 2 2   

35 051551 Bulb 12V/5W Capless 2 2   

36 020575 Screw 5/32" BSW x 1/2" L 2 2  

37 020536 Flat Washer (Ø45 x Ø16 x 2) 1 1  

 

 

 

 

 

 

 

I40I

https://tractormanualz.com/



I41I

https://tractormanualz.com/



 

 

4WD Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 011616 Case, Rear Transmission 4WD (200 DI)  1  

02 011633 Drive Gear, 4WD (23 T)  1  

03 031119 Ball Bearing 6204  2  

04 011634 Driven Gear, 4WD (44 T)  1  

05 011441 Sleeve, 4WD  1  

06 011440 Drive Shaft 4WD  1  

07 041469 Oil Seal  Ø47 x Ø20 x 7  1  

08 011442 Fork, 4WD  1  
09 011443 Rail- 4WD  1  

10 010204 Gasket, fork shaft housing  1  
11 010879 Housing, fork shaft  1  
12 041545 Oil Seal Ø12 x Ø20x5  1  
13 011744 Bracket, Lever 4WD  1  
14 020192 Hex. Bolt - (Sp. Type) M12 x 20  1  
15 020191 Spring, Length -22  1  
16 020089 Ball -  Ø3/8"  1  
17 011743 Lever, 4WD Shifting  1  
18 012243 Flap, Bonnet Mounting 4WD (260)  2  
19 081186 Knob, 4WD Lever  1  
20 011356 Distance ( Ø10x Ø15x6.2)  1  

21 011182 Cross Holder of 4WD  1  
22 001100 Joint Cross of 4WD  2  
23 011180 Propeller Yoke of 4WD  3  
24 011802 Shaft, Propeller 4WD (610 L)  1  

25 011115 Differential Mounting Shaft  1  
26 031121 Tapper Roller Bearing 30304  2  
27 020159 Plain Washer  Ø20x Ø40x3  2  
28 012231 Frame, Engine Mounting 4WD  (260)  1  
29 020073 Spring Washer – 6mm  5  
30 001174 Propeller Assy. of 4WD (Cross holder with yoke)  1  
31 001179 Propeller Assy. Of 4WD (Yoke with Yoke)  1  
32 021133 Shim  Ø26x Ø37x0.5  AR  
33 012282 Bracket,Radiator 4WD (250 DI)  1  
34 021064 Circlip, External  Ø20x1.2  2  
35 021255 Circlip, External  Ø28x2  1  
36 020148 Circlip, External  Ø38x1.75  1  
37 021190 Circlip, internal  Ø47x1.75  1  
38 020007 Copper Washer  Ø12xØ19x1.5  AR  
39 020077 Plain Washer  Ø10.5x Ø22x1.5  1  
40 020062 Spring Washer - 10mm  10  
41 020067 Hex. Bolt M8x20 (F.T.)  5  
42 020083 Hex. Bolt M10x16 (F.T.)  2  
43 021140 Hex. Bolt M10x55 (F.T.)  4  
44 020599 Allen Bolt M8x20 (F.T.)  1  
45 020855 Allen Bolt M6x40 (F.T.)  3  

 

 

 

I42I

https://tractormanualz.com/



I43I

https://tractormanualz.com/



 

 

4WD Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

46 020082 Hex. Nut M8  3  

47 021068 Plain Washer Ø8.5x Ø19x1.5  4  

48 020160 Nylock Hex. Nut 3/4" UNF (16 TPI)  2  

49 020118 Spring Washer - 12mm  2  

50 020052 Spring Washer - 8mm  4  

51 020051 Hex. Bolt M8x25 (F.T.)  4  

52 011830 Bracket, Bonnet 4WD (250 DI)  1  

53 020979 Hex. Bolt M10x35 (H.T.)  4  

54 010119 Pin, Dowel  Ø8x16  2  

55 012302 Cover, Propeller Guard  1  

56 012303 Shaft Cover, Propeller Guard  1  

57 012304 Top Cover, Propeller Guard  1  

58 012305 Bottom Cover, Propeller Guard  1  

59 042306 Rubber Bush Small, Guard  1  

60 042307 Rubber Bush Big, Guard  1  

61 042308 Rubber Seal Bottom, Guard  2  

62 020484 Hex. Bolt M6 X12 (F.T.)  11  

63 021077 Hex. Bolt M6 X40 (F.T.)  2  

64 021004 Spring, draft & position lever  2  

65 021015 Plain Washer Ø6.5x Ø15x1.5  4  

66 020947 Nylock Hex. Nut M6  2  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

I44I

https://tractormanualz.com/



Front Differential Assembly
I45I

https://tractormanualz.com/



 

 

Front Differential Assembly 

Sr. No. Part No. Part Description 

Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

01 011615 Main differential housing (LH)  1   

02 011094 Pinion housing  1  

03 011637 Crown & pinion 43x9 (LH)  1 set  

04 030344 Taper Roller bearing 30205  1  

05 011137 Gasket for pinion housing  1  

06 011127 Distance for pinion housing  1  

07 021128 Shim Ø20.5x Ø30x0.5  AR  

08 031121 Taper Roller bearing 30304  5  

09 041124 Oil seal  Ø52x Ø28x10  1  
10 011145 Propeller flange  1  

11 011134 Gasket for differential housing  2   
12 011224 Spacer for flange differential housing  4  
13 021130 Shim  Ø79x Ø64.5x0.5  AR   

13A 020441 Shim  Ø79x Ø64.5x0.2  AR   
14 031117 Ball bearing 6208  2   

15 011102 Front differential cage  1   

16 021105 Shim  Ø31x Ø42x0.5  AR   

16A 020514 Shim  Ø31x Ø42x0.2  AR   

17 011104 Bevel gear 16 T  2   

18 021107 Shim, Star Gear  2   

19 011106 Star Gear 10 T  2   

20 011108 Pin for star gear  1  

21 011109 Lock pin hollow  Ø6.5x50  1   

22 011091 Flange differential housing  2   

23 011135 Gasket for vertical shaft housing  2   

24 011110 Differential main axle  2   

25 031120 Ball bearing 6006  2   

26 021132 Shim  Ø29x Ø37x0.3  AR  

27 011112 Bevel gear 14 T  4  

28 011092 Housing for vertical shaft  2   

29 011111 Vertical shaft  2   

30 011138 Gasket for bearing cover  4  

31 011096 Top Cover For Vertical Shaft  2  

32 011150 Bush for steering arm  2  

33 011626 Steering arm - big(200 DI)  1  

34 041101 Steering arm cap  2   

35 011093 Housing for axle flange  2   

36 011149 Bush for vertical housing  2   

37 041122 Oil seal  Ø52x Ø42x8  2   

38 011113 Bevel gear 15 T  2  

39 021133 Shim  Ø26x Ø37x0.5  AR  

40 011097 Bottom cover for vertical shaft  2   

41 011095 Flange for axle flange housing  2  

42 031118 Ball bearing 6206  2  

43 041123 Oil seal  Ø52x Ø35x10  2  

44 011139 Axle flange  2   

44A 012310 Axle Flange (New)  2 7260417,7260418 

45 011114 Bevel gear 29 T  2  

46 031119 Ball bearing 6204  2  

47 011136 Gasket for Axle flange housing  2  

 

I46I

https://tractormanualz.com/



Front Differential Assembly
I47I

https://tractormanualz.com/



 

 

Front Differential Assembly 

Sr. No. Part No. Part Description 
Qty. 

Remark 
260 - 2WD 260 - 4WD 

 

48 011142 Tie road arm LH for 4wd  1  

49 011141 Tie road arm RH for 4wd  1  

50 011099 Steering arm – Small  1   

51 010384 Spacer, Air breather  1   

52 020918 Air Breather M12x1.5P  1   

53 010119 Pin, Dowel  Ø8x16  4   

54 010789 Tie rod end LH side Assy.  1   

55 010790 Tie rod end RH side Assy.  1   

56 020520 Nylock Hex Nut M8  2  

57 000736 Tie Rod Assembly - 24"  1   

58 011867 Wheel Rim Front - 5JA x 12  2   

58A 012116 Wheel Rim - 7.00 X 12  2 7260417,7260418 

59 041878 Tube - 6.00 x 12  2  

59A 012309 Valve, Front Tyre  2 7260417 ,7260418 

60 041877 Tyre - 6.00 x 12  2  

60A 042112 Tyre, 23 X 8.5-12 , 12PR, TL (Turf)  2 7260417  

60B 042113 Tyre, 23 X 8.5-12 , 12PR, TL (Industrial Flotation)  2 7260418 

61 010120 Drain plug  1   

62 020430 Copper Washer  Ø21x Ø26x1.5  2   

63 021125 Circlip, External  Ø28x1.5  4   

64 021126 Circlip, internal  Ø62x2  2  

65 020012 Copper Washer  Ø8x Ø12x1  4  

66 020007 Copper washer  Ø12x Ø19x1.5  1  

67 021146 Plain Washer  Ø18x Ø30 x 3  1  

68 020052 Spring Washer - 8mm  48  

69 020062 Spring Washer - 10mm  8  

70 020118 Spring Washer - 12mm  8   

71 020489 Hex. bolt M8x12 (F.T.)  4  

72 020051 Hex. Bolt M8x25 (F.T.)  48  

73 021147 Hex. Nut 5/8" BSP  1  

74 020809 Hex. Bolt M8x40 (F.T.)  2  

75 021143 Crown Bolt M10x20 (1.25P)  8  

76 020979 Hex. Bolt M10x35 (H.T.)  8   

77 020773 Hex. Bolt M12x20 (F.T.)  1  

78 020768 Hex. Bolt M12x35 (F.T.)  4  

79 020353 Hex. Bolt M12x45 (H.T.)  4  

80 021144 Hex. Bolt 1/2" UNF 20 TPI  8  

80A 021144 Hex. Bolt 1/2" UNF 20 TPI  10 7260417,7260418 

81 020157 Allen Bolt M8x25 (F.T.)  1  

82 020082 Hex. Nut M8  2  

83 020880 Lock Flap M-12  4  

 

I48I

https://tractormanualz.com/



www.captaintractors.com Toll Free : 1800 212 212 9

Padavla Road, Veraval (Shapar), Taluka : Kotda Sangani,
Dist. Rajkot (Guj) India. Pin.: 360024, Phone / Fax : +91-2827-252547
253916-17, 9726270707, 9099433133 Email : info@captaintractors.com

CAPTAIN TRACTORS PVT. LTD.

Pioneer of The Mini Tractor

https://tractormanualz.com/


	tital.pdf
	Page 1

	back page part catalogue.pdf
	Page 1


